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TR SR Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

¥ ¥ f 7 (Sample Submitted By) :  KEMET CORPORATION

& & #(Sample Description) : TANTALUM ANODE AND WIRE

# &35 (Style/Item No.) : SAMPLE 1

Jz i p #p (Sample Receiving Date) . 2015/07/24

Bl:2EP ¥ (Testing Period) : 2015/07/24 TO 2015/07/31
P22 % % (Test Results) : #27T - F (Please refer to next pages).
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and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at Attention is
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
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B3R = (PART NAME)No. 1 : 48R el (MIXED ALL PARTS)
. ks <% Rl 5%
PlFRIE P ¥ PR g
(Test Items) (Unit) (Method) ?};ﬂ? (Resul't)
No.1
4% / Cadmium (Cd) mg/kg | %% IEC 62321-5: 20137 2, ™M 2 n.d.
%€%$@+%%%&@%H / With
reference to 1EC 62321-5: 2013 and
performed by ICP-AES.
4~ / Lead (Pb) mg/kg | %% IEC 62321-5: 20137 2, M 2 n. d.
ﬁ€%$@+%%%&@%ﬂ / With
reference to 1EC 62321-5: 2013 and
performed by ICP-AES.
A& / Mercury (Hg) mg/kg | %% IEC 62321-4: 20137 2, M 2 n. d.
%€%$@+%%%&@%H / With
reference to 1EC 62321-4: 2013 and
performed by ICP-AES.
» % 4% / Hexavalent Chromium Cr(VI) XX %+ [EC 62321: 20087 ;2, 1 # k3% # Negative
B~z ¥R, / With reference to IEC
62321: 2008 and performed by
Boiling water extraction Method. #
# / Antimony (Sb) mg/kg |44 US EPA 3050B= i3, Mg kissé 7 92 n d.
Rom st kg Rl / Vith
reference to US EPA Method 3050B.
Analysis was performed by I[CP-AES.
Z % -4 / Antimony trioxide (Sbo0 | mg/kg |%%US EPA 3050B= %, Mg kissé 7 - n d.
3%k (CAS No. : 1309-64-4) 5]‘315%1—1%1‘ B4k 3% k¥R, / With
reference to US EPA Method 3050B.
Analysis was performed by ICP-
AES. *xx
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BlEIE P ¥ BRIk B Ié,flﬂ (Ri:lt)
(Test Items) (Unit) (Method) %lDL')E
No.1
4% / Beryllium (Be) mg/kg |4+ US EPA 3050B= %, MB kims g 2 n.d.
Bom st kignl. / Vith
reference to US EPA Method 3050B.
Analysis was performed by I[CP-AES.
> & 3%mpe / Perfluorooctane mg/kg |4+ US EPA 3550C: 2007 %, %4 10 n. d.
sulfonates (PFOS-Acid, Metal Salt, R 17/ 5 ¥ &t Rl / With reference
Amide) to US EPA 3550C: 2007. Analysis
was performed by LC/MS.
>4 ¥ ps / PFOA (CAS No.: 335-67-1) mg/kg | %% US EPA 3550C: 2007 2, rik4p 10 n. d.
R 17/ F 3% &kt #). / With reference
to US EPA 3550C: 2007. Analysis
was performed by LC/MS.
#% / Halogen
#% (4 ) / Halogen-Fluorine (F) mg/kg 50 n.d.
(CAS No. : 14762-94-8)
#% (&%) / Halogen-Chlorine (Cl) mg/kg |44 BS EN 14582:2007, 124+ & 47 ik 50 n. d.
(CAS No. : 22537-15-1) ~+5. / With reference to BS EN
#% (/%) / Halogen-Bromine (Br) mg/kg [14582:2007. Analysis was performed 50 n. d.
(CAS No. : 10097-32-2) by IC.
#% () / Halogen-lodine (1) (CAS mg/kg 50 n.d.

No. : 14362-44-8)

# 3x(Note) :
1. mg/kg = ppm; 0. 1wt% = 1000ppm

2. n.d. = Not Detected (X% )

3. MDL = Method Detection Limit (= ;% i pl4&*2iE)
4, "-" = Not Regulated (&% &)

5. ¥k=
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Test Report

KEMET CORPORATION O 0O R
P.0 BOX 5928, GREENVILLE, SC 29606, USA

6

# = a. Positive means the presence of CrVI on the tested areas
(Positive# 7n Rl32 T 3 1R | = § 4%)
b. Negative means the absence of CrVI on the tested areas
(Negative# 7n Bl3& T 3 A W R T] = 1§ 48)
The detected concentration in b0111ng water-extraction solution is equal or greater than 0.02 mg/kg
with 50 cm?® tested areas . / #%2% kA =0.02 mg/kg with 50 cm?® (tested areas)

Yk 324 B Ed B2 RIS RFEFa, HMDLE S 42 375 . (The substance was calculated by the test
result of Antimony. The MDL was evaluated for Antimony.)

% it & %/ Parameter Conversion Table :
Please refer to http://twap. sgs. com/sgsrsts/chn/download-REACH_tw. asp

B ARE A A AR IR ERRE L PR ERIFEE R AL E Y B E - H i £, (The samples
was/were analyzed on behalf of the applicant as mixing sample in one testing. The above results
was/were only given as the informality value.)

PFOS %% ¥ 3t (Reference Information) : 4% A &3 1875 4»«1"' POPs - (EU) 757/2010

PFOSIE & et Fres Wik ¢ 2 #4280, 001%(10ppm) » &L = % SRR BN Y 2 AziE 0. 1%(1000ppm) > A &
R ALY 2 FAZElug/m® o

(Outlawing PFOS as substances or preparations in concentrations above 0.001% (10ppm), in semi-

finished products or articles or parts at a level above 0.1%(1000ppm), in textiles or other coated

materials above lug/m?.)
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1) VRHEUT AR EE > REe R 23 E (5 BRI 2 ‘f *t) | These samples were

dissolved totally by pre-conditioning method according to below flow chart. (Cr® test method excluded )
2) RIFEA R % 7 / Name of the person who made measurement: Climbgreat Yang
3) Bl E F 4 %Efx® [ Name of the person in charge of measurement: Troy Chang

| P 3« %% % 5 / Cutting - Preparation |
| Pl &£ £ / Sample Measurement I
Y 6+
#:Pb - 4 Cd % Hg ~ ip g Cr
v v v _ (Note*™)
P RS OHF A R R T (e T A AR B S & el i/ oo £ i /Add
#77+ ) / Acid digestion by suitable acid depended on Microwave digestion with HNOs/HCI/HF appropriate amount of
different sample material (as below table) digestion reagent
¥ v

v

l_‘ 7 [ Filration }_¢ R RALAYF
?~ [ Heat to appropriate

| i % | Solution | | 7 4 / Residue | temperature to extract

1) ' pi2 [ Alkali Fusion % Eris @itk & / Cool,
v 2) @i f* /HClto dissolve filter digestate through filter
| B RA8 8 TR 5435 % | ICP-AES | T

# &1 § / Sample Material J i+ phie #8ag [ Digestion Acid s 4 AEES /Add
&, 4F, 48, B4/ 3ok, FEE, BPL, & AR, B OK/ diphenyl-carbazide for
Steel, copper, aluminum, solder Aqua regia, HNO3, HCI, HF, H,O, color development
#33 / Glass A e, & & pt [ HNOg/HF ¥
&, 40, &, BL / 2 -k /Aqua regia :
Gold, platinum, palladium, ceramic A R et A B
£ / Silver A | HNO; RIPeFiR R f 540 nm s
% % [ Plastic Fifk, B K, Ak, Bk | HSO04 Ho0z HNOs, HCI 1A [ measure the
# ¢/ Others 4vonif ¥ anEA L % 203 f2 / Added appropriate absorbance at 540 nm by

: . Uv-vIS
reagent to total digestion

Note** (For IEC 62321)
(1) #4324 & Bk se ~ k130 v » Se#t 2 90~95°C 3 B~. / For non-metallic material, add alkaline digestion reagent and heat to
90~95C.
(2) #-4F &£ B4 » 3ok 4o 3 A EF B | For metallic material, add pure water and heat to boiling.
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W T AR R iE i o &S = 2% 2 o [ These samples were dissolved totally by
pre-conditioning method according to below flow chart.
B plEA B % & / Name of the person who made measurement: Climbgreat Yang
B REf F 4 :%Rfx® [ Name of the person in charge of measurement: Troy Chang
7% 12 ICP-AES 4 {7 enjj fv jn42. 1]
(Flow Chart of digestion for the elements analysis performed by ICP-AES)
| T4 - 4 % # 5 /Cutting ~ Preparation |
v
| BFHE &€ £ / Sample Measurement |
¥
ZPp A b R S A g eopkie (7 1 (40T £ 9757 ) [ Acid digestion by
suitable acid depended on different sample material (as below table)

3
¢—‘ #§m / Filtration }ﬁ
[ i /Soltion | | A5 /Residue |
¥
I 1) 4z "5 g2 [ Alkali Fusion
2) # ki3 2 / HC to dissolve
| ARimE RSk % /ICP-AES |
4 4F 45 ,"% 45 | Steel, copper, aluminum, solder ER NN TS A
Aqua regia, HNO,, HCI, HF, H,0,
#3 / Glass AP, & & i [ HNOs/HF
4 44,4 1% % / Gold, platinum, palladium, ceramic 1 -k /Aqua regia
4 | Silver A g [ HNO;
% % | Plastic Fifk, B K AR, B [ H,SO,, H,0, HNO,, HCI
H s [ Others Se o~ if § Al S % 20 2 / Added appropriate
reagent to total digestion
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/2 & 3 =@ A 17428 / PFOA/PFOS analytical flow chart

i3

A : & # /Name of the person who made measurement: Roman Wong
=

[

2
k
é A 1 5k fzg2 [ Name of the person in charge of measurement: Troy Chang

/ Sample pretreatment

v

AR R F B R
Sample extraction by Ultrasonic extraction
(%% = ;# Reference method: US EPA 3550C)

v
Frin iRk

Concentrate/Dilute Extracted solution

v

YL AR R AT R R AT E PR
Analysis was performed by LC/MS

v

¥y [ Data

&

B 5
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# % 4~ 17428 / Analytical flow chart of halogen content

B plEA R mEZ % [/ Name of the person who made measurement: Rita Chen
B Rl E F 4 1k [ Name of the person in charge of measurement: Troy Chang

& ed2 /A
Sample pretreatment/separation

v

,fJ'_;!ﬁ BRSO R A ¢/
Weighting and putting sample in cell

SR [T
Oxygen Bomb Combustion / Absorption

v

iﬁﬁi w2 A/
Dilution to fixed volume

= R T
Analysis was performed by IC
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X BEY 4o BFEHET 0 BEAAF SR ERBZFRE/I0O X
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

¥k 42 2 & (End of Report) *x
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